Prufbericht - Nr.:
Test Report No.

CN23HUNO (P15C-BLE) 001

zgg'TBVRhmnMnd®
Seite A2 von A9

Page A2 of A9

BLE_2M

Channel

6 dB Bandwidth
(MHz)

Channel Frequency
(MHz)

Limit
(MHz)

Result
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Test Result of 99% Occupied Bandwidth
BLE_1M

Channel Channel Frequency (MHz) 99% Bandwidth (MHz)
Low Channel 2402 1.05
Middle Channel 2440 1.05
High Channel 2480 1.05

Low Channel Middle Channel
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Ref Level 10.00 d8m Offset 2,00 dB & RBW 30 kHz Ref Level 10.00 d8m  Offset 2,00 dB @ RBW 30 kHz
o ALt 20 de SWT 63.2 ps & VBW 100 kHz Mode Auto FFT o ALL 20de SWT 63.2 ps & VBW 100 kHz Mode Auto FFT
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Type | Ref | Trc| X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.402015 GHz -1.69 dém ML 1 2,33001 GHz -2.04 dém
T1 1 2.4014955 GHz -18.70 dBm Occ Bw 1.053946054 MHz TL 1 2.4394955 GHz -18.82 dém Occ Bw 1.053946054 MHz
T2 1 2.40254945 GHz -17.44 dem T2 1 2.44054945 GH2 -17,59 dem
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T2 1 2.48054945 GHz -17.75 dem
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BLE_2M

Channel

Channel Frequency (MHz)

99% Bandwidth (MHz)

Low Channel

2402

2.04
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2.04

High Channel
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2.04
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p m = pectrurr =
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o ALt 20 de SWT 63.2 ps & VBW 100 kHz Mode Auto FFT o ALL 20de SWT 63.2 ps & VBW 100 kHz Mode Auto FFT
Count 10/10 Count 10/10
(@ 1Pk View @ 1Pk View
MI[1] 2.46 dBm)| M1[1] 2.50 dBm)|
2.40201500 GH2| L 2.44001500 GHz|
0 dem od
Occ Bw 2.042957043 MHz X Oce Bw 2.042957043 MHz
A
10 dB Iy — -10 dBm + =
= PJ\“ Wy T M ) ¥ TR, Ry
-20 dB LY e -20 dim - = y
30 d Wy -30 dem “‘ i
il i\ / |
- /1 A A
40 dem - o 40 dem e
J = Ty T = "‘/t 17 lq\ s oy
A v/ I T o 1/ Ll "
~Sprefem Y -S5pdBm
— N > i
-60 di -60 dBm
=70 df -70 d&m
-80 de -80 dem
CF 2.402 GHz 1001 pts Span 5.0 MHz CF 2.44 GHz 1001 pts Span 5.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
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Test Result of Power Spectral Density
BLE_1M

Channel . -
Power Density Limit
Channel Frequency Result

(MHz) (dBm) (dBm)
Low Channel 2402 -14.53 8 Pass
Middle Channel 2440 -14.81 8 Pass
High Channel 2480 -15.00 8 Pass
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BLE_2M

Channel . -
Power Density Limit
Channel Frequency Result

(MHz) (dBm) (dBm)

Low Channel 2402 -17.45 8 Pass

Middle Channel 2440 -17.41 8 Pass

High Channel 2480 -17.52 8 Pass
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Test Result of Conducted Spurious Emissions, Tx Mode

BLE_1M
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BLE_2M
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Test Result of Conducted Band Edge, Tx Mode

BLE_1M

p v = pectrur =
Ref Level 10.00 d8m Offset 2,00 dB & RBW 100 kHz Ref Level 10.00 dBm  Offset 2,00 6B & RBW 100 kHz
fo Att 20 dB SWT 750 ps @ VBW 300 kHz  Mode Auto FFT Jo Att 20 dB  SWT 947 ps @ VBW 300 kHz  Mode Auto FFT
(@ 1Pk View @ 1Pk View
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M1 1 2,402018 GHz 0.24 dem M1 1 2480017 GH2 0.03 dém
M2 1 2.4 GHz -48.46 dBm M2 1 2.4835 GHz -58.65 dém
M3 1 2,40001 GHz -48.46 dBm M3 1 2483654 GHz -56.05 dém
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p o pectr o
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Marker Marker
Type | Ref | Trc| X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
[ 1 2.402016 GHz | 0.28 dém ML 1 2480017 GHz 0.07 dém
M2 1 2.4 GHz -32.59 dBm M2 1 2.4835 GHz -58.46 dBm
M3 1 2,39998 GHz -32,57 dem M3 1 2484458 GHzZ -55,39 dem
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Appendix B: Test Results of Radiated Spurious Emissions & Mains

Conducted Emission Test
Band Edges, 2.31GHz ~ 2.9GHz

BLE_1M
Low Channel (Horizontal) Peak Low Channel (Vertical) Peak

TUV Rheinland Taivan Ltd. an Ltd
No. 458-18, Se . Fenliao, . Linkou Dist. . New Taipei City 244, Taiwan(R.0.C.) 2, Fenliao, , Linkou Dist.,New Taipei City , Taiwan(R.0.C.)
g Tel:+886-2172-1000 :+886-2172-1322 g 2-1000 Fax:+886-2172-1322
TUOVRheinland TOVRheinland
130Level (dBuVim) Date: 2023-05-03 130Level (dBuVim) Date: 2023-05-03
120 120
100) 100
80| FCCNCCIC_PK | 80) FCCNCCIC_PK
60| 5 60) 1 =
40 40
20 20
2310 2400. 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
1 2383.40 52.72 15.63 37.09 74.00 -21.28 140 299 Peak Horizontal 1 2368.29 52.16 15.88 37.08 74.00 -21.84 342 215 Peak Vertical
2 * 2402.00 95 37.12 74.00 21.30 140 299 Peak Hol ontal 2 * 2402.00 89.51 52.39 37.12 74.e0 15.51 342 215 Peak Vertical
3 2851.97 54.11 16.38 37.73 74.00 -19.89 140 299 Peak Horizontal - 2835.57 53.59 16.8@ 37.59 74.00 -20.41 342 215 Peak Vertical
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BLE_1M

Low Channel (Horizontal) Average

Low Channel (Vertical) Average

TUV Rheinland Taiwan Ltd.
Ne 8. Sec 2

d Taiwan Ltd.
2, Fenliao, , Linkou Dist. . New Ta 244, Taiwan(R.0.C.) 2. Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 2-1000 Fax:+886-2172-1322
TOVRheinland TOVRheinland

430Level (dBuvim) Date: 2023-05-03 430Level [@BuVim) Date: 2023-05-03

120 120

100 100

80| FCCNCCIC_PK. 80) FCC,NCCIC_PK

60 60)

1 1
40 40
20 20
2310 2400, 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuV  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg

7 2370.06 40.36 3.28 37.88 54.00 -13.64 140 299 Average Horizontal e« F 2365.58 40.36 3.28 37.88 54.00 -13.64 342 215 Average Vertical
2 * 2402.00 94.31 57.19 37.12 54.00 40.31 140 299 Average Horizontal 2 * 2402.00 88.48 51.36 37.12 54.00 34.48 342 215 Average Vertical
- 2896.22 41.54 3.60 37.94 54.00 -12.46 140 299 Average Horizontal 3 2849.38 41.93 4.21 37.72 54.00 -12.07 342 215 Average Vertical
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BLE_1M
Middle Channel (Horizontal) Peak Middle Channel (Vertical) Peak

TUV Rheinland Taiwan Lid

inland Taiwan Lid,

. Sec 2, Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.) 58-18, Sec ‘enliao, . Linkou Dist.,New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 :+886-2172-1000 Fax:+886-2172-1322
TUOVRheinland TOVRheinland
130Level (dBuVim) Date: 2023-05-03 130Level (dBuVim) Date: 2023-05-03
120 120
100) 100
80| FCCNCCIC_PK | 80) FCCNCCIC_PK
60| 60) 1
40| 40
20 20
2310 2400. 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
« b 2364.75 52.53 15.45 37.88 74.00 -21.47 323 14 Peak Horizontal . F 2356.14 53.80 16.73 37.87 74.00 -20.20 329 274 Peak Vertical
2 * 2440.00 97.92 60.54 37.38 74.00 23.92 323 14 Peak Horizontal 2 * 2440.00 93.82 55.64 37.38 74.00 19.02 329 274 Peak Vertical
- 2887.26 54.12 16.21 37.91 74.00 -19.88 323 14 Peak Horizontal 3 2794.74 53.54 16.25 37.29 74.80 -20.46 329 274 Peak Vertical
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BLE_1M

Middle Channel (Horizontal) Average

Middle Channel (Vertical) Average

TUV Rheinland Taiwan Lid
N 2, Fenliao, , Linkoy

u Dist.. New Taipei City 244,
Fax:=886-2172-1322

8-18, Sec 2. F
~886-2172-1000

TOVRheinland

Taiwan(k. 0.C. )

TOVRheinland

inland Taiwan Lid,

58-18, Sec 2, Fenl iao, , Linkou D
<+B86-2172-1000 Fax:-886-2172-13

. Taiwan(R.0.C.)

st., New Taipei City
35

Level (dBuV/im) Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60|
1
40
20
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m  dB o deg
« b 2349.29 40.44 3.38 37.86 54.00@ -13.56 323 14 Average Horizontal
2 * 2440.00 96.90 59.52 37.38 54.00 42.90 323 14 Average Horizontal
- 2898.47 41.67 3.71 37.96 54.00 -12.33 323 14 Average Horizontal

130Level (dBuVim) Date: 2023-05-03
120
100
80 FCCNCCIC_PK
60)
1
40)
20
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
2372.89 40.22 3.14 37.e8 54.00 -13.78 329 274 Average Vertical
2440.00 91.99 54.61 37.38 54.80 37.99 329 274 Average Vertical
2621.28 41.59 4.21 37.38 54.00 -12.41 329 274 Average Vertical
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BLE_1M

High Channel (Horizontal) Peak

High Channel (Vertical) Peak

TUV Rheinland Taiwan |

land Taiwan Ltd

8-18, Sec 2, Fen inkou Dist., New Taipei City Taiwan(R.0.C. ) 58-18, Sec 2, Fenliao, . L ou Dist. . New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 886-2172-1322 886-2172-1000 Fax:-886-2172-1322
TUOVRheinland TOVRheinland
130Level (dBuVim) Date: 2023-05-03 130Level (dBuVim) Date: 2023-05-03
120 120
100) 100
80| FCCNCCIC_PK | 80) FCCNCCIC_PK
60| 60)
40 40|
20| 20
2310 2400. 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
7 2337.82 52.51 15.54 36.97 74.00 -21.49 153 16 Peak Horizontal . F 2320.62 52.27 15.42 36.85 74.00 -21.73 299 153 Peak Vertical
2 * 2480.00 97.31 59.83 37.48 74.00 23.31 153 16 Peak Horizontal 2 * 2480.00 90.07 52.59 37.48 74.00 16.07 299 153 Peak Vertical
3 2635.09 54.18 16.87 37.31 74.00 -19.82 153 16 Peak Horizontal - 2537.62 53.85 16.48 37.45 74.00 -20.15 299 153 Peak Vertical
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BLE_1M

High Channel (Horizontal) Average

High Channel (Vertical) Average

TUV Rheinland Taiwan |
N 8-18, Sec 2. Fen
~886-2172-1000

inkou Dist..New Taipei City
886-2172-1322

TOVRheinland

Taiwan(R.0.C. )

TOVRheinland

land Taiwan Ltd
58-18, Sec 2, Fenliao, , |
886-2172-1000 Fax:-886

., New Taipei City 244, Taiwan(R.0.C.)

ou Dist,
2172-1322

Level (dBuVim) Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60|
1
40
20|
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg
1 2352.13 40.34 3.28 7.6 54.00 -13.66 153 16 Average Horizontal
2 * 2480.00 96.28 58.80 37.48 54.00 42.28 153 16 Average Horizontal
3 2838.99 41.50 3.88 7.62 54.00 -12.50 153 16 Average Horizontal

130Level (dBuVim) Date: 2023-05-03
120
100
80 FCCNCCIC_PK
60)
1
40
20
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
2333.36 40.44 3.49 36.95 54.00@ -13.56 299 153 Average Vertical
2480.00 89.02 51.54 37.48 54.00 35.02 299 153 Average Vertical
2885.25 41.68 3.79 37.89 54.00 -12.32 299 153 Average Vertical
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BLE_2M

Low Channel (Horizontal) Peak

Low Channel (Vertical) Peak

TOVRheinland

TUV Rheinland Taiwan Lid
2, Fenliao, , |

8-18, Sec 2. F inkou Dist.
~886-2172-1000 Fax:-886-2172-1322

New Taipei City 244, Taiwan(R.0.(

TOVRheinland

inland Taiwan Lid,

. Taiwan(R.0.C.)

58-18. Sec 2. Fenliao, . Linkou Dist..New Taipei City
++886-2172-1000 Fax:+-886-2172-1322

Level (dBuV/m)

Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60|
40
20
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m  dB o deg
« b 2331.12 52.75 15.82 36.93 74.0@ -21.25 125 164 Peak Horizontal
2 * 2402.00 95.10 57.98 37.12 74.00 21.10 125 164 Peak Horizontal
- 2827.43 54.11 16.59 37.52 74.00 -19.89 125 164 Peak Horizontal

430Level [@BuVim) Date: 2023-05-03
120
100
80 FCCNCCIC_PK
60)
"
40)
20
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
. F 2369.71 52.15 15.87 37.88 74.00 -21.85 342 230 Peak Vertical
2 * 2402.00 92.88 55.76 37.12 74.00 18.88 342 230 Peak Vertical
3 2866.61 53.90 16.09 37.81 74.00 -20.10 342 230 Peak Vertical
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BLE_2M

Low Channel (Horizontal) Average

Low Channel (Vertical) Average

TOVRheinland

TUV Rheinland Taiwan Lid
N 2, Fenliao, , Linkoy

u Dist.. New Taipei City 244,
Fax:=886-2172-1322

$18. Sec 9. F Taivan(R. 0.C.)
+886-2172-1000

TOVRheinland

TV R

inland Taiwan Lid,

No. 458-18. Sec 2, Fenl iao, , Linkou Di
Tel:+886-2172-1000 Fax:-886-2172-13:

st..New Taipei City 244, Taiwan(R.0.C.)
35

Level (dBuV/m)

i3 Date: 2023-05-03 430Level [@BuVim) Date: 2023-05-03
120 120
100) 100
80| FCCNCCIC_PK | 80) FCCNCCIC_PK
60| 60)
1 1
40 40)
20 20
2310 2400, 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
« b 2380.09 40.45 3.36 37.89 54.8@ -13.55 125 164 Average Horizontal . F 2367.70 40.21 3.13 37.e8 54.00 -13.79 342 23@ Average Vertical
2 * 2402.00 93.84 55.92 37.12 54.00 39.04 125 164 Average Horizontal 2 * 2402.00 90.96 53.84 37.12 54.00 36.96 342 230 Average Vertical
- 2893.04 41.66 3.73 37.93 54.00 -12.34 125 164 Average Horizontal 3 2886.08 41.50 3.680 37.90 54.00 -12.50 342 23 Average Vertical
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BLE_2M

Middle Channel (Horizontal) Peak

Middle Channel (Vertical) Peak

TUV Rheinland Taiwan Lid
ec 2 i

inkou Dist. . New Taipei City 244,

, Sec 2, Fenl iao,
~886-2172-1000 Fax:-886-2172-1322

TOVRheinland

Taiwan(R. 0. ¢

TOVRheinland

TUV Rheinland Taiwan |
No. 458-18. Sec 2. Fenl iao
Tel:+886-2172-1000 Fa

Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
86-2172-1322

Level (dBuV/m)

Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60 7 | J
40
20
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m  dBuv  dB/m dBuv/m  dB cm  deg
« b 2348.11 52.49 15.44 37.85 74.@@ -21.51 323 13 Peak Horizontal
2 * 2440.00 97.87 60.49 37.38 74.00 23.87 323 13 Peak Horizontal
- 2594.03 53.98 16.49 37.49 74.00 -20.02 323 13 Peak Horizontal

11"Level (dBuV/m) Date: 2023-05-03

120|
100|

80 FCCNCCIC_PK

60|

40

20|

2310 2400. 2500. 2700. 2800. 2900

2600.
Frequency (MHz)

Read Limit Over APos TPos

Freq Level Level Factor Line Limit Pol/Phase Note

MHz dBuV/m  dBuV  dB/m dBuV/m dB cm  deg

2378.56 52.31 15.22 37.89 74.60 -21.69 329 275 Peak Vertical
2440.00 93.03 55.65 37.38 74.80 19.63 329 275 Peak Vertical
2543.52 53.38 15.93 37.45 74.00 -20.62 329 275 Peak Vertical
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BLE_2M

Middle Channel (Horizontal) Average

Middle Channel (Vertical) Average

TUV Rheinland Taiwan Lid
N 2, Fenliao, , Linkoy

u Dist.. New Taipei City 244,
Fax:=886-2172-1322

8-18, Sec 2. F
~886-2172-1000

TOVRheinland

Taiwan(k. 0.C. )

TOVRheinland

inland Taiwan Lid,

. Taiwan(R.0.C.)

58-18. Sec 2. Fenliao, . Linkou Dist..New Taipei City
++886-2172-1000 Fax:+-886-2172-1322

Level (dBuV/im) Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60|
5
40
20
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m  dB o deg
1 2335.25 40.22 3.26 36.96 54.00 -13.78 323 13 Average Horizontal
2 * 2440.00 95.82 58.44 37.38 54.00 41.82 323 13 Average Horizontal
- 2626.00 41.59 4.23 37.36 54.00 -12.41 323 13 Average Horizontal

130Level (dBuVim) Date: 2023-05-03
120
100
80 FCCNCCIC_PK
60)
1
40)
20
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
2327.35 40.15 3.25 36.9¢ 54.00 -13.85 329 275 Average Vertical
2440.00 91.10 53.72 37.38 54.80 37.10 329 275 Average Vertical
2874.16 41.55 3.71 37.84 54.00 -12.45 329 275 Average Vertical




A TUVRheinland®
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BLE_2M
High Channel (Horizontal) Peak High Channel (Vertical) Peak

TUV Rheinland Taiwan Lid

inland Taiwan Lid,

. Sec 2, Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.) 58-18, Sec ‘enliao, . Linkou Dist.,New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 :+886-2172-1000 Fax:+886-2172-1322
TUOVRheinland TOVRheinland
430Level (dBuVim) Date: 2023-05-03 430Level (¢BuVim) Date: 2023-05-03
120 120
100) 100
80| FCCNCCIC_PK | 80) FCCNCCIC_PK
60| 1 60) 1
40 40)
20 20
2310 2400. 2500. 2600. 2700. 2800. 2900 2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
« b 2364.99 52.54 15.46 37.88 74.00 -21.46 153 16 Peak Horizontal . F 2371.71 52.48 15.48 37.88 74.00 -21.52 299 154 Peak Vertical
2 * 2488.00 97.15 59.67 37.48 74.00 23.15 153 16 Peak Horizontal 2 * 2480.00 90.11 52.63 37.48 74.00 16.11 299 154 Peak Vertical
- 2484.64 53.75 16.26 37.49 74.00 -20.25 153 16 Peak Horizontal 3 2551.66 53.73 16.28 37.45 74.80 -20.27 299 154 Peak Vertical
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BLE_2M

High Channel (Horizontal) Average

High Channel (Vertical) Average

TUV Rheinland Taiwan Lid
N 2, Fenliao, , Linkoy

, Sec 2, F u Dist. . New Taipei City 244,
~886-2172-1000 Fax:-886-2172-1322

TOVRheinland

Taiwan(k. 0.C. )

TOVRheinland

TV R

inland Taiwan Lid,

. Taiwan(R.0.C.)

No. 458-18. Sec 2, Fenliao, , Linkou Dist.,New Taipei City
Tel:+886-2172-1000 Fax:-886-2172-1322

Level (dBuV/im) Date: 2023-05-03

13
120
100)
80| FCCNCCIC_PK |
60|
1
40
20
2310 2400, 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m  dB o deg
« b 2345.87 40.24 3.20 37.e4 54.00@ -13.76 153 16 Average Horizontal
2 * 2488.00 95.14 57.66 37.48 54.00 41.14 153 16 Average Horizontal
- 2483.81 41.91 4.42 37.49 54.00 -12.09 153 16 Average Horizontal

130Level (dBuVim) Date: 2023-05-03
120
100
80 FCCNCCIC_PK
60)
1
40)
20
2310 2400. 2500. 2600. 2700. 2800. 2900
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
2350.24 40.13 3.7 37.e6 54.00 -13.87 299 154 Average Vertical
2480.00 88.22 50.74 37.48 54.00 34.22 299 154 Average Vertical
2893.63 41.57 3.64 37.93 54.00 -12.43 299 154 Average Vertical




Prufbericht - Nr.:
Test Report No.

CN23HUNO (P15C-BLE) 001

IQL'TUVRhmnmnd

Seite B13 von B21
Page B13 of B21

Spurious Emissions, Tx Mode, 9kHz ~ 30MHz

BLE_2M

High Channel (Open) 9kHz~150kHz

High Channel (Open) 150kHz~30MHz

td.
. Sec 2. Fenliao, . Linkou Dist. . New Taipe
86-2172-1000 Fax:-886-2172-1322

TUV Rheinland Taiwan |
Yo. 4
Te

TOVRheinland

Taiwan(R.0.C. )

TOVRheinland

TUV Rheinland Ta
No. 458-18,
P>

Taiwan(R.0.C. )

kou Dist.,New Taipei City 2
179-1399

ec 2, Fenliao,
2-1000 Fax:-886

Level (dBuVim) Date: 2023-05-05

13

120|

FCC.NCCIC_PK

100|

80|

60| 1

P 3
40
4
hessdiactfrnpatho? g
20|
0.009 015
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg

1 9.3 55.09 36.14 18.95 119.13 -64.04 1ee 265 Peak Open
2 ©.06 40.88 22.63 18.85 111.82 -70.94 100 344 Peak Open
3 ©.07 44.91 26.19 18.72 111.12 -66.21 1e0 158 Peak Open
4 ©.10 28.43 10.46 17.97 107.74 -79.31 100 192 Peak Open
= 8.12 27.38 9.39 17.99 106.36 -78.98 100 155 Peak Open
6 ©.12 28.36 10.34 18.02 105.80 -77.44 100 28 Peak Open

EXCE RN

1,mLeve| (dBuV/m) Date: 2023-05-05

120
100
80)
60)
! CCNCCIC_PK
40| )2 4 Bt
P
20
0151. 3. 5 7. 9 M. 13 15 17. 19. 21. 23 25 27. 29.30
Frequency (MHz)
Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
©.39 44.30 25.51 18.79 95.81 -51.51 1ee 151 Peak Open
©.99 35.95 16.89 19.86 67.73 -31.78 1ee 178 Peak Open
2.6 35.56 16.18 19.38 69.50 -33.94 1ee 178 Peak Open
9.52 35.00 13.64 21.36 69.50 -34.50 1ee 136 Peak Open
17.91 33.93 11.84 22.09 69.5@ -35.57 100 310 Peak Open
25.88 36.10 13.81 22.29 69.50 -33.40 1ee 113 Peak Open
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Spurious Emissions, Tx Mode, 30MHz ~ 1GHz

BLE_2M

High Channel (Horizontal)

High Channel (Vertical)

Lid.

TUV Rheinland Taiwan nland Ta
No. , Sec 2, Fenliao, , Linkou Dist., New Taipei City 2 Taiwan(R.0.C. ) 1 ec 2, Fenliao, kou Dist. , New Taipei City 2 Taiwan(R.0.C. )
Te 86-2172-1000 Fax:-886-2172-1322 2-1000 Fax:+886-2172-1322
TOVRheinland TOVRheinland
anLevel (dBuV/im) Date: 2023-05-05 aqLevel (dBuV/m) Date: 2023-05-05
70| 70
60) 60
FCC,NCC,IC_PK FCCNCC,IC_PK
50
§
40|
30| 3 4 ottt
1 2
20|
10)
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
1 43.58 21.44 28.71 -7.27 40.00 -18.56 300 15 Peak Horizontal 1 32.91 22.92 31.79 -8.87 40.00 -17.08 1ee 220 Peak Vertical
2 162.89 20.36 27.62 -7.26 43.50 -23.14 400 97 Peak Horizontal 2 162.89 21.18 28.44 -7.26 43.50 -22.32 200 212 Peak Vertical
3 299.66 25.34 32.080 -6.66 46.00 -20.66 200 183 Peak Horizontal - 299.66 27.85 34.51 -6.66 46.80 -18.15 1ee 277 Peak Vertical
4 457.77 25.54 28.88 -3.34 46.00 -20.46 300 327 Peak Horizontal 4 360.77 29.25 34.64 -5.39 46.00 -16.75 1ee 85 Peak Vertical
= 709.97 31.34 30.04 1.30 46.00 -14.66 258 3 Peak Horizontal 5 571.26 27.31 28.45 -1.14 46.00 -18.69 300 250 Peak Vertical
6 800.18 32.06 29.22 2.84 46.00 -13.94 100 226 Peak Horizontal 6 800.18 32.69 29.85 2.84 46.00 -13.31 1ee 71 Peak Vertical
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Spurious Emissions, Tx Mode, 1GHz ~ 26.5GHz

BLE_1M

Low Channel (Horizontal)

Low Channel (Vertical)

JAN

TOVRheinland

TUV Rheinland Taiwan Lid
No, 458-18, Sec 2. Fenliao, , Linkou |
86-2172-10

Dist. Taiwan(k. 0.C. )
Tel ;=81 000 Fax:-886-2172-1322

New Taipei City 244,

A

TOVRheinland

TUV Rheinland Taiwan Ltd,
No. 458-18.Sec 2. Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322

420Level (dBuVim) Date: 2023-05-03 4z0Level (@BuVim) Date: 2023-05-03
110) 10|
90| 90|
FCCNCCIC_PK FCCNCC.IC_PK
70 70
50 50
2 2
30) 30
10) 10|
1000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000.  6000.  8000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Over  APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
« b 4804.00 33.00 43.40 -10.40 54.00 -21.00 1ee 236 Average Horizontal . F 4804.00 32.62 43.02 -10.40 54.00 -21.38 100 86 Average Vertical
2 4804.00 41.54 51.94 -10.40 74.00@ -32.46 100 236 Peak Horizontal 2 4804.00 40.65 51.05 -10.40 74.00 -33.35 1ee 86 Peak Vertical
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BLE_1M

Middle Channel (Horizontal)

Middle Channel (Vertical)

TOVRheinland

Yo,
Te

TUV Rheinland Taiwan |
8-18, Sec 2. Fen
~B86-2172

inkou Dist.,New Taipei City Taiwan(R.0.C. )

2-1000 Fax:-B86-2172-1322

TOVRheinland

TUV Rhein

No.
T

58-18, 2. Fen’ Sk
:+886-2172-1000 Fax:-886

nd Taiwan Lid
2, Fenl iao,

. Taiwan(R.0.C.)

ou Dist. . New Taipei City
179-1399

Date: 2023-05-03

120Level (dBuvim) Date: 2023-05-03 120Level (dBuVim)
110) 10|
90| 90|
FCCNCCIC_PK FCCNCCIC_PK
70 70)
2 2
50 50
30) 30
10) 10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
1! 7320.00 48.15 56.65 -8.50 54.00 -5.85 1ee 146 Average Horizontal 5 7320.00 46.89 55.39 -8.50 54.00 -7.11 100 202 Average Vertical
2 7320.00 55.49 63.99 -8.50 74.80 -18.51 100 146 Peak Horizontal 2 7320.00 53.69 62.19 -8.50 74.00 -20.31 1ee 202 Peak Vertical




A TUVRheinland®
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BLE_1M
High Channel (Horizontal) High Channel (Vertical)

TUV Rheinland Taiwan Ltd, TUV Rheinland Taiwan Ltd,
Xo. . Sec 2, Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.) No. 458-18, Fenl iao, , Linkou Dist. , New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 Tel:+886-2172-1000 Fax:-886-2172-1322
TUOVRheinland TOVRheinland

10Level (dBuVim) Date: 2023-05-03 120Level (dBuVim) Date: 2023-05-03

110) 10|

90| 90|

FCCNCCIC_PK FCCNCC.IC_PK
70 70
2 2

50 50

30) 30

10) 10|

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
1! 7440.00 49.67 57.99 -8.32 54.00 -4.33 1ee 149 Average Horizontal 1! 7440.00 48.51 56.83 -8.32 54.00 -5.49 100 201 Average Vertical
2 7440.00 54.79 63.11 -8.32 74.80 -19.21 100 149 Peak Horizontal 2 7440.00 53.88 62.20 -8.32 74.80 -20.12 1ee 201 Peak Vertical
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BLE_2M

Low Channel (Horizontal)

Low Channel (Vertical)

Yo,
Te

TOVRheinland

TUV Rheinland Taiwan |

8-18,
-886-21

inkou Dist.,New Taipei City Taiwan(R.0.C. )

Sec 2. Fen
72 ~886-2172-1322

2-1000

TOVRheinland

TUV Rhein
No.
T

nd Taiwan Lid
2, Fenl iao,

58-18, 2. Fen’ Sk
:+886-2172-1000 Fax:-886

. Taiwan(R.0.C.)

ou Dist. . New Taipei City
179-1399

10Level (dBuVim) Date: 2023-05-03 120Level (dBuVim) Date: 2023-05-03
110) 10|
90| 90|
FCCNCCIC_PK FCCNCCIC_PK
70 70)
50 > 50
5
30) 30
10) 10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuv/m dBuv dB/m dBuV/m dB cm deg MHz dBuV/m dBuv dB/m dBuV/m dB cm deg
1 4804.00 36.13 46.53 -10.40 54.00 -17.87 392 189 Average Horizontal 5 4804.00 32.57 42.97 -10.40 54.00 -21.43 400 252 Average Vertical
2 4804.00 43.87 54.27 -10.40 74.00 -30.13 392 189 Peak Horizontal 2 4804.00 39.45 49.85 -10.40 74.80 -34.55 400 252 Peak Vertical
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BLE_2M

Middle Channel (Horizontal)

Middle Channel (Vertical)

TUV Rheinland Taiwan Lid

TUV Rheinland Taiwan Ltd,

Xo. 8-18, Sec 2, Fenliao. , Linkou Dist. . New Taipei City 244, Taiwan(R.0.C.) No. 458-18, ‘enliao, . Linkou Dist.,New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 Tel:+886-2172-1000 Fax:-886-2172-1322
TUOVRheinland TOVRheinland
10Level (dBuVim) Date: 2023-05-03 120Level (dBuVim) Date: 2023-05-03
110) 10|
90| 90|
FCCNCCIC_PK FCCNCC.IC_PK
70 70
50 50
30) 30
10) 10|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m dBuv  dB/m dBuV/m dB cm deg MHz dBuV/m dBuv  dB/m dBuv/m dB cm deg
1! 7320.00 49.87 58.37 -8.50 54.00 -4.13 1ee 146 Average Horizontal 1! 7320.00 48.86 57.36 -8.50 54.00 -5.14 100 191 Average Vertical
2 7320.00 53.66 62.16 -8.50 74.80 -20.34 100 146 Peak Horizontal 2 7320.00 52.05 60.55 -8.50 74.80 -21.95 1ee 191 Peak Vertical
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BLE_2M

High Channel (Horizontal)

High Channel (Vertical)

TUV Rheinland Taiwan Lid

TUV Rheinland Taiwan Ltd,

Read Limit Over APos TPos

Freq Level Level Factor Line Limit Remark Pol/Phase Note

MHz dBuV/m  dBuV  dB/m dBuV/m dB cm  deg

1! 7440.00 50.83 59.15 -8.32 54.00 -3.17 100
2 7440.00 53.42 61.74 -8.32 74.00 -20.58 100

Horizontal
Horizontal

146 Average
146 Peak

Xo. . Sec 2, Fenliao, , Linkou Dist.,New Taipei City 244, Taiwan(R.0.C.) No. 458-18, ‘enliao, . Linkou Dist.,New Taipei City , Taiwan(R.0.C.)
Tel:+886-2172-1000 Fax:-886-2172-1322 Tel:+886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland
10Level (dBuVim) Date: 2023-05-03 120Level (dBuVim) Date: 2023-05-03
10| 10
90| 90|
FCCNCCIC_PK FCCNCCIC_PK
70| 70)
50| 50)
30| 30|
10| 10
1000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz) Frequency (MHz)

Read Limit Over APos TPos

Freq Level Level Factor Line Limit Remark Pol/Phase Note

MHz dBuV/m  dBuV  dB/m dBuV/m dB cm  deg

1! 7440.00 49.98 58.22 -8.32 54.00 -4.18 100
2 7440.00 52.80 61.12 -8.32 74.00 -21.20 100

Vertical
Vertical

202 Average
202 Peak




A TUVRheinland
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Mains Conducted Emission, Tx Mode, 150kHz ~ 30MHz
Worst Band
(Line) (Neutral)

TV Rheinland Tainan Ltd, TUY Bheinland Taingn Lid,
Moy, 458-18, See 2, Fenliao, , Linkou Digt, Mew Taipei City 244, Tainan(R 0.C.) Mo, 458-18, Sec 2, Fenlian, , Linkou Dist. Mew Taipei City 24d, Taiman(R 0.C. )
Tei:+386-21 T2-1000 Fax: +B36-2172-1322 Tel :+886-2172-1000 Fan:+586-2112-1322
- @ . &
TUVRheinland TOVRheinland
_ Level {dBuv) Date: 2023.05-10 _ Level (dBuv) Date: 20230510
70 70
60 FCQNEOVCCLIC-CLASS B (OP) oo FCONCOMCCLIC-CLASS B (OP)
50 FCCNCCNCCLIC-CLASS B (AY) 50 FCCNCCACCLIC CLASS B (V)
TrI1rrr | T 171 1 |
40 10
30 30|
20 20
10| 10
0 0
oas 02 05 1 2 5 10 2 30 015 02 05 2 5 ) 20 30
Frequency (MHz) Frequency (MHz)
Trace: 1 Trace: 1
Read Limit Over Read Limit Ower
Freq Level Lewel Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Hote
HHz dBuy dBuy dB dBuy dB MHz dBuY dBuy dB dBuy dB
1 9.25 42.71 33.09 .62 51.61 -8.3@ Average linel 1 @.25 42.37 32.75 9.62 51.61 -9.24 Average neutral
2 @.25 46.42 36.8Q 9.62 6l.el -15.19 QP linel 2 @.25 46.45 36.83 9.62 6l.61 -15.16 QF neutral
3 @.38 33.92 24.29 9.63 48,22 -14.3@ Average linel 3 Q.69 34.72 25.09 9.63 46,00 -11.28 Average neutral
4 2.38 4@.56 30.93 9.63 58.22 -17.66 QP linel 4 @.69 41.82 32.19 9.63 56.00 -14.18 QP neutral
5 8.69 34.95 25.33 9.63 46.00 -11.04 Average linel 5 @.85 37.53 27.89 9.64 46.0Q -8.47 Average neutral
& 0.6% 42.22 32.59 .63 56.00 -13.78 QP linel ] @.85 43.77 34.13 9.64 56,00 -12.23 QP neutral
7 8.85 35.15 25.51 .64 46,00 -10.85 Average linel 7 1.42 34.46 24.81 9.65 46.00 -11.54 Average neutral
8 @.85 43.63 33.99 964 56,00 -12.37 QF linel L] 1.42 42.49 32.84 9.65 56.@0 -13.51 QF neutral
9 1.8@ 32.81 23.15 9.66 46,00 -13.19 Average linel 9 4,79 23.69 13.98 9.71 46,09 -22.31 Average neutral
1@ 1.8@ 41.20 31.54 9.66 56.0@ -14.8@ QP linel 12 4.79 35.48 25.77 9.71 56.22 -20.52 QP neutral
11 13.72 27.63 17.87 9.76 50.00 -22.37 Average linel 11 14.35 27.66 17.83 9.83 50.0@ -22.34 Average neutral
1z 13.72 33.85 24.09 9.76 6@.0@ -26.15 QP linel 12 14.35 35.34 25.51 9.83 6@.00 -24.66 QP neutral




